
University of New Mexico
UNM Digital Repository

Civil Engineering ETDs Engineering ETDs

2-1-2012

Selective fluoride removal by aluminum
precipitation & membrane filtration
Emily Kowalchuk

Follow this and additional works at: https://digitalrepository.unm.edu/ce_etds

This Thesis is brought to you for free and open access by the Engineering ETDs at UNM Digital Repository. It has been accepted for inclusion in Civil
Engineering ETDs by an authorized administrator of UNM Digital Repository. For more information, please contact disc@unm.edu.

Recommended Citation
Kowalchuk, Emily. "Selective fluoride removal by aluminum precipitation & membrane filtration." (2012).
https://digitalrepository.unm.edu/ce_etds/58
[...]
Inside the 1.25-inch inside diameter housing there are seven .5-inch tubes.  Process water flows 

from the bottom to the top, with the majority of the water exiting the module at the top as part of 

the recycle, and the permeate exiting through the tubes, out through the side port.    

 



  26/62 

 

Figure 4. Diagram of Koch Abcor® Ultracor® 5-HFM 251 UVP ultrafiltration module. 

 

Version 1 of the pilot treatment unit utilized the existing Tonkaflo pump on the E4 unit, however 

this pump was designed for very high pressures (>250 psi) and low flows (~5 gal/min) that were 

not consistent with the operating parameters for the membrane filter (Pmax < 75 psi).  

Furthermore, it required 480 V power which was difficult to obtain at field testing sites..  

Pressures were higher than the maximum allowable for the ultrafiltration module, so version 2 

was created. 

 

Version 2 substituted a 1/3 hp centrifugal pump in place of the RO pump, dead-end filtering 

instead of a recycle, and included operating controls and data collection using a a programmable 

logic controller (PLC).  Version 2 was tested at the Albuquerque Bernalillo County Water Utility 

Authority Arsenic Treatment Demonstration Plant and at the University of New Mexico.  

Pressures were still higher than the maximum allowable for the ultrafiltration module due to high 

line pressures at the treatment plant which were in turn boosted by the centrifugal pump. 

 

Version 3 of the pilot treatment unit used line pressure to provide transmembrane pressure for 

the membrane filtration process and used the centrifugal pump to create a high volume recycle 

flow (figure 5).  Version 3 stays within allowable pressures for the ultrafiltration module by 

utilizing a high recycle flow in order to produce the permeate instead of pressure.   

 

 



  27/62 

Pilot Scale System Components 

The Grainger booster pump used in versions 2 and 3 has 1/3 hp, 90 psi max, and 9.5 gpm at 10 

psi.  A masterflex peristaltic pump (with L/S 24 norprene tubing) is plumbed into the Grainger 

pump influent in order to deliver alum to the system. The autoflush timer is not used because the 

Koch membrane does not require flushing. The Koch ultrafiltration membrane is an ABCOR-

ULTRA-COR 5 foot module: 5-HFM-251-UVP with multiple ½” diameter tubes inside the 

module (ABCOR, 2009).  The module is designed for the efficient removal of solids.  The pilot 

unit is controlled and monitored with an HE-XL102 Programmable Logic Controller from 

Omega Engineering with two OmegaDyne PX309-300 (0-300 psi range) pressure transducers 

with 4-20 mA signal, one Omega Engineering SPRTX-M1 temperature sensor (-99 to 208 deg C 

range) with 4-20 mA signal, and three GF Signet 2100 turbine flow sensors with digital pulse 

signals.  The flow sensors at the permeate effluent and system recycle are in the high range of 0.8 

to 10 gpm and the concentrate effluent is monitored with a low range sensor (0.1 to 1 gpm).  

Figure 5 diagrams the flow through the pilot scale system. 

 

The calculated G value of the Grainger booster pump during typical operation at San Ysidro is 

11,110 s-1.  The volume of the pump is 238 mL, the power through the pump is 21.3 Watts 

(calculated based on a differential pressure of 25 psi to 18 psi), and the dynamic viscosity was 

chosen based on a recycle temperature of 35 degrees. 

 

  



  28/62 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 5.  Flow diagram of the Al-CMF fluoride removal pilot treatment system. 

 

Figure 5 Legend: 

Temperature: Recycle Water Temperature Electronic Sensor (Analog) 

Pressure 1: Pre-Ultrafilter Electronic Pressure Transducer (range 0-300 psi) 

Pressure 2: Post-Ultrafilter Electronic Pressure Transducer (range 0-300 psi) 

Flow 1: Influent Rotameter Flow Meter (range 0-12 gph) 

Flow 2: Recycle Rotameter Flow Meter (range 0-10 gpm) 

Flow 3: Recycle Electronic Flow Sensor (range .1 to 10 gpm) 

Flow 4: Permeate Electronic Flow Sensor (range .1 to 10 gpm) 

Flow 5: Waste Electronic Flow Sensor (range .1 to 10 gpm) 

Recycle Pump: Dayton Booster Pump 1/3 HP Multi-stage 

Alum Feed Pump: Masterflex Peristaltic Pump 

Ultrafilter Membrane: Koch Ultrafiltration Membrane ABCOR ULTRA-COR MODULE 5-

HFM-251-UVP  

 

Temperature 

Flow 3 

Pressure 1 

Flow 1 

Flow 2 

Influent Stream 

Pressure 2 

Waste 
Stream 

Permeate Stream

Flow 4 

Flow 5 

Recycle 
Stream 

Alum 
Feed 
Pump Recycle

Pump 

U
ltr

af
ilt

er
 M

em
br

an
e 



  29/62 

The E4 system has been modified so that a minimum of plumbing and the frame are all that are 

used of the initial product. 

 

Field Testing of the Pilot Treatment Unit 

 

Arsenic Removal Demonstration Plant 

The Al-CMF pilot scale treatment system was set up at the Albuquerque Bernalillo County 

Water Utility Authority’s Arsenic Removal Demonstration Plant in Albuquerque, New Mexico.  

The experiences gained in operating the system here resulted in redesign of the system which is 

referred to in this thesis as version 3.  Version 2 operated the Koch Ultrafiltration membrane as a 

dead-end filter; version 3 operated it with a recycle. 

  

Table 6.  Chemistry of waters used in pilot testing of the Al-CMF fluoride treatment process. 

   Units 

Albuquerque, 

NM 

San Ysidro, 

NM 

Metals/Minerals/Nutrients      

Arsenic  g/L 6 0.2 

Barium  mg/L 0.04 0.1 

Boron  mg/L 0.16 NF 

Chromium  g/L 5 ND 

Iron  mg/L 0.198 0.06 

Manganese  mg/L 0.006 0.05 

Selenium  g/L ND  0.0024 

Zinc  mg/L 0.011 ND 

Fluoride mg/L 0.9 6.4 

Nitrate  mg/L as N 1.6 0.1 

General Chemistry       

Alkalinity  mg/L as CaCO3 117 447 

Bicarbonate  mg/L as CaCO3 115 NF 

Calcium  mg/L 24 86.4 



  30/62 

Chloride  mg/L 21 88 

Hardness  grains/gallon 4.2 272 

Magnesium  mg/L 2.9 13.6 

Potassium  mg/L 2 NF 

Silica  mg/L as SiO2 28 NF 

Sodium  mg/L 74 480 

Sulfate  mg/L 72 30 

Total Dissolved Solids mg/L 298 914 

Free Chlorine Residual  mg/L 0.8 NF 

Conductance  microOhms/cm 476 NF 

pH  Standard Units 8.2 7.78 

Temperature  Fahrenheit 70 NF 

 

Table 6 Sources: 

1 San Ysidro Treatment Plant #1 09-09-2009 New Mexico Environment Department (NMED) 

"Water Watch" database 

2 United States Environmental Protection Agency 1990 

 

The pilot unit was hooked up to the Albuquerque Bernalillo County Water Utility Authority 

water system, not the raw influent water, because the raw influent water did not have adequate 

line pressure.  Version 3 of the pilot scale system would have been able to handle the low inline 

pressure, but versions 1 and 2 required feed pressures of 50 psi or higher. 

 

The feed water quality at the Arsenic Removal Demonstration Plant is summarized in table 8. 

 

Village of San Ysidro 

After the pilot treatment unit was tested at the ABCWUA Arsenic Removal Demonstration Plant 

it was brought back to UNM and modified.  The primary modification was to replumb the 

system to incorporate a high flow recycle line.  The Koch membrane filter used in the system 

requires a recycle to produce crossflow velocities that provide shear stresses to prevent 

accumulation of solids on membrane surface.  Recommended crossflow velocities ranged from 



  31/62 

6.4 ft/s at 23 gal/min to 11.7 ft/s at 42 gal/min.  The pump available for this project was a 1/3 hp 

centrifugal pump that produced a flow of about 8 gal/min at a head loss of 7 psi resulting in a 

crossflow velocity of about 2.3 ft/s.  The principal cause of the high head loss and thus the 

reduced recycle flow was the large number of fittings, rotameter, and flow control valves in the 

system.  These could be reduced in a more carefully designed system.  Though the crossflow 

velocity was less than recommended by Koch, it was felt that it would be adequate for the 

purposes of a short term demonstration of the effectiveness of the Al-CMF system for F removal. 

 

Version 3 of the pilot system was operated at the San Ysidro Water Treatment Facility at the 

approximate address of 389 New Mexico 4, San Ysidro, NM 87053 in June 2011.  San Ysidro’s 

water system obtains water from a shallow well and an infiltration gallery near the Jemez River.  

Treatment train consists of polymer addition, settling in a Lamella Plate settler, sand filtration, 

and hypochlorite chlorination.  The pilot system received settled water prior to filtration at an 

influent pressure of approximately 15 psi.  Figure 6 shows the left side of the pilot system 

installed at San Ysidro including the ultrafiltration membrane (the 5-foot long, 1.25 inch 

diameter white PVC pipe) on the left side of the picture.  On the top right side of the picture the 

small box houses the programmable logic controller.  The pump and motor in the middle of the 

picture are not used in version 3.  The two tubes at the bottom of the picture are the permeate and 

concentrate. 

 

The process steps used in the pilot system were based on the UNM lab studies and experience 

reported in the literature. 

 

The pilot treatment unit was tested by measuring initial and final F concentrations to determine F 

removal by Al(OH)3.  Initial F levels in the bench scale tests were 7 mg/L to simulate the source 

water in San Ysidro, NM.  Table 6 shows not only recent F levels at proposed pilot plant sites, it 

also shows additional water chemistry parameters.     



  32/62 

 

 

Figure 6.  Photograph of Al-CMF pilot treatment unit installed in the San Ysidro water treatment 

facility.

 

PLC 
Post-UF Pressure 

 

Recycle Stream 
 

Waste Stream 
 

Ultrafilter Membrane 
 
 
 
 
 
 
 
 
 
 

Permeate Stream 
 
 
 
 
 
 
 

Pre-UF Pressure 
 
 

Recycle Flow Sensor 



  33/62 

Chapter 4 Bench Scale Tests 

The purpose of the bench scale testing was to investigate F removal by Al(OH)3(s) precipitation at 

varying pH levels and to determine the kinetics of the reaction.  Final F concentration data from 

the jar testing and kinetic testing were evaluated by pH, aluminum dose, and time interval to 

maximum removal. Since every water is unique, and rules do not hold fast between sources, 

empirical approaches to coagulation such as the jar test and the pilot plant are the only feasible 

ways to approach water treatment operation and design (Hendricks, 2006). 

 

Fluoride Removal as a Function of pH 

The minimum floc solubility of aluminum sulfate (Al(OH)3) occurs near pH 7.0. Laboratory 

testing was done at pH levels of 5.5, 6.5, 7.5, 8.5, and 9.5.  Since optimum coagulation efficiency 

occurs at minimum floc solubility it was expected that F removal would be greatest at pH 6.5 and 

be less at other pHs (Chapter 05 Clarification, 2011).  If F removal was pH dependent, the pilot 

plant would be designed so that the influent water pH is adjusted to optimum, but the jar tests 

indicated that there was no pH dependence for F removal. 

 

Jar Testing 

Jar testing is a typical way to determine coagulant dose in water treatment since the variability of 

constituents in source water may impact results.  Jar testing is done at pH levels of 5.5, 6.5, 7.5, 

8.5, and 9.5 and at aluminum doses of 0, 1, 3, 5, 7, 10, 20, 30, 40, and 50 mg/L.  All Al 

concentrations are reported as mg Aluminum per liter.  All jar tests are done with F-charged tap 

water, where 7 mg/L is added to tap water that has an approximate F concentration of .8 mg/L 

(this is from a combination of F added at the Water Treatment Plant and natural F in the source 

water).  The F concentration is determined at the beginning of each experiment by taking and 

analyzing a sample prior to time zero. In order to compensate for the drop in pH from the 

addition of aluminum sulfate, NaOH is added at the beginning of the jar tests, but after pH is 

adjusted, directly prior to time zero.  The amount of NaOH used changes based on aluminum 

dose. 

 

In addition to aluminum sulfate, the coagulant Ferric Chloride (FeCl3) was tested at Fe doses of 

0, 10, 20, 30, 40, and 50 mg/L. 



  34/62 

 

Maximum stirring was applied for 30 sec followed by slow mix (~1 rev/sec) for 30 minutes.  

Samples were taken at 1, 5, 30 and 60 minutes, and 24 hours. They were passed through 0.45 µm 

membrane filters to stop the adsorption reaction.  Analyses were performed for F and Al. 

Testing done for As removal by the Fe-CMF process found that, in contrast to conventional 

coagulation-flocculation treatment, only a very short flocculation period (< 30 sec) was needed 

to achieve good As removal. In order to determine whether a flocculation step is needed to 

remove F, samples are prepared as for the jar testing but placed in 60 mL syringes.  A filter disk 

containing a 0.45 µm membrane is attached to the syringe.  An Al dose is added to the syringe 

after NaOH is added to compensate for the aluminum sulfate and the syringe is shaken rapidly to 

achieve coagulation.  Samples are forced through the membrane filter at 0, 10, 20, 30, 40, 50 and 

60 sec and subjected to Al and F analyses.  

 

Rapid mixing of coagulant is key to achieving maximum constituent removal.  Although the 

maximum stirring of the jar test apparatus is used and the syringe tests have vigorous shaking, a 

household blender can achieve a higher G value than either of these methods.  In order to 

determine if mixing more rapidly than the jar test allows can remove additional F, blender testing 

is done in 500 mL batches prepared as for the jar testing at pHs of 5.5 and 7.5 with an Al dose of 

30 mg/L.  Samples are taken at 0 sec, 30 sec, and 5 minutes and subjected to F analysis.  

 

Competing Ions 

It is possible that ions may compete against F for available “spots” on the floc created by the 

coagulant.  If the coagulant is “used up” by ions other than F, then less F may be removed from 

the water.  To determine if specific ions compete against F for the floc “spots”, kinetic tests were 

done with chloride, arsenic, selenium, and a control, all at pH levels of 5.5, 7.5, and 9.5 and an 

initial F concentration of 7 mg/L.   

 

Kinetic Studies 

A series of kinetic studies were done to determine the rate of removal by the Al-CMF process.  

Initial studies were done using a Phipps & Bird jartester.  The normal coagulation-flocculation 

jar test procedure consists of a brief rapid mix period followed by a longer flocculation period at 



  35/62 

slow mixing speeds.  However, since membrane filtration was to be used to achieve removal of 

the Al(OH)3 floc instead of sedimentation or granular media filtration, the flocculation period 

was not important.  However, as described below, process performance was found to depend on 

the mixing power.  This was estimated using the Camp-Stein mixing velocity gradient “G” value. 

 

Using a jar test to determine alum dosage for F removal presumptively assumes that a 

flocculation step is required.  Because 1) Ching-Yao Hua’s kinetic study (Hua, 2007) shows that 

formation of an Al(OH)3 precipitate occurs almost instantly, 2) coagulation is most efficient 

when the coagulant is dispersed rapidly (i.e. a high G value), and 3) the laboratory process will 

involve filtration of the solution through a .45µm filter, kinetic testing beyond jar testing was 

done to determine the rate of F removal. 

 

Early in the project a conversation with a chemical engineer suggested that mixing intensity 

might affect F removal because the Al(OH)3 precipitation kinetics are so rapid.  Thus, a series of 

experiments was conducted to determine if this was in fact the case.  As described previously, 

the first experiments were conducted using a Phipps & Bird jartester which produced a 

maximum G value of 300 s-1.  The minimum time needed to add reagents, achieve complete 

mixing, collect a sample and filter it was about 10 seconds.  A second procedure was devised in 

which reagents were added to a large (60 mL) syringe that had a membrane filter cartridge 

attached.  Reagents were added, the syringe shaken vigorously, and then a sample aliquot forced 